9T-9912 Ring 9T9912 Pump Group Piston Engine 191-5709 Cylinder Liner 1915709 Piston

Basic Information
Place of Origin: China
Brand Name: Caterpillar
Certification: 68555435543
Model Number: D6H, D6H XL, D6H XR, D6R
Minimum Order Quantity: 1
Price: Price negotiation
Packaging Details: box
Delivery Time: 3-5
Payment Terms: T/T, L/C, Western Union
Supply Ability: 10
Model OEM: D6H, D6H XL, D6H XR, D6R Product Name: 9t9912 PUMP GP-PISTON Caterpillar Parts
Cross Code: CA9t9912 9t-9912 9t9912 Other Name: Piston Kit
Sort: Cylinder Liner Application: Engine Parts
Applicable: Excavator Parts Weight: XX Kg.

9t9912 PUMP GP-PISTON Caterpillar parts D6H, D6H XL, D6H XR, D6R

 

Product Description

 

CA9t9912
9t-9912
9t9912

 

TRACK-TYPE TRACTOR D6H D6H XL D6H XR D6R Caterpillar

 

Caterpillar SIS

PUMP GP-PISTON

9T9912 PUMP GP-PISTON
SLIPPER
S/N 4RC5500-UP,6FC5500-UP
1003416-PAGE 243.02.05, 1022064-PAGE 243.02.06, 1022068-PAGE 243.02.07

 

 

 

Information

Pos. Part No Qty Parts name Comments
1. 6E-4224 [1] PLUG-SWASHPLATE  
2. 033-6036 [1] SEAL-O-RING  
3. 100-3402 [1] BEARING-SWASH  
4. 100-3405 [1] BEARING-SWASH  
5. 6V-8837 M [3] BOLT (M6X1X16MM)  
6. 4F-4097 [1] SEAL-O-RING  
7. 3E-4302 M [2] SCREW-FLAT HEAD (M4X0.7X10MM)  
8. 100-3404 [1] COVER-TRUNNION  
9. 9T-1636 [1] SEAT  
10. 9T-1710 [1] POPPET  
11. 9T-1699 [1] SPRING  
12. 102-2081 [1] HEAD-PUMP  
13. 6E-1436 B [1] KIT-SHAFT SHIM (INCLUDES 17 SHIMS)  
14. 6Y-4280 [1] CONE-BEARING  
15. 7T-9755 [1] CUP-BEARING  
16. 102-2083 [1] PLATE-VALVE  
17. 3E-7417 [3] PLUG (M10X1 THD)  
18. 8T-7876 [3] SEAL-O-RING  
19. 7L-9061 [2] SEAL-O-RING  
20. 100-3413 [1] GASKET  
21. 102-2064 Y [1] ROTATING GP-PUMP  
22. 100-3409 [1] SPRING-BIAS  
23. 100-3408 [1] KIT-BIAS PISTON  
      (INCLUDES SPRING,
      ROD, PISTON & SEAL)
24. 002-1212 [1] CUP-BEARING  
25. 2F-8509 [1] CONE-ROLLER BEARING  
26. 102-2066 [1] SHAFT-PUMP  
27. 102-2067 [1] HOUSING-PUMP  
28. 006-8663 [1] RING  
29. 8T-4750 [1] SEAL-LIP (RUBBER)  
30. 100-3416 Y [1] SWASHPLATE GP  
31. 100-3415 [1] KIT-CONTROL PISTON  
      (INCLUDES ROD,
      PISTON & SEAL)
32. 9T-1652 [1] PIN  
33. 8T-0372 M [1] BOLT (M12X1.75X90MM)  
34. 8T-7811 M [1] BOLT-SOCKET HEAD (M12X1.75X50MM)  
35. 6V-8336 M [1] BOLT (M12X1.75X70MM)  
36. 6V-8337 M [4] BOLT-SOCKET HEAD (M8X1.25X35MM)  
37. 102-2068 Y [1] VALVE GP-PRESS & FLOW CMPNSTR  
38. 9S-4190 [1] PLUG  
39. 033-6027 [1] SEAL-O-RING  
40. 095-0888 [2] PIN-SPRING  
41. 8T-5039 [3] SEAL-O-RING  
42. 6V-7673 M [3] BOLT (M12X1.75X50MM)


 

 OEM

3364179 Piston Engine 336-4179 Ring 4J3342 Spacer Ring Piston Cylinder Liner 4J-3342
0R1694 Cyl Kit Engine 0R-1694 Ring 4T6895 Pump Gp Piston 416 Cylinder Liner 4T-6895
0R4635 Cylinder Engine 0R-4635 Ring 6F3443 Bushing Piston Pin Cylinder Liner 6F-3443
1077553 Crown A Engine 107-7553 Ring 6I497 Ring Piston Oil 4Mm Cylinder Liner 6I-497
1082716 Body As Engine 108-2716 Ring 7C111 Retainer Piston Pin Cylinder Liner 7C-111
1175063 Body As Engine 117-5063 Ring 7M4925 Bushing Piston Pin Cylinder Liner 7M-4925
1195013 Pump Gp Engine 119-5013 Ring 7N3633P Body Piston W/Pin Cylinder Liner 7N-3633

 

 

9T-9912 Ring 9T9912 Pump Group Piston Engine 191-5709 Cylinder Liner 1915709 Piston 0

Contact Details
233613713

Phone Number : +8618925034785

WhatsApp : +8618924027126